
990195-RP REV [-]©2023 Valco Industries, Inc.

Z-Pro Hemisphere Fans: Exploded Parts Drawing

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

 
  

 

   

 

 

MOTOR TABLE

Z-PRO PART NUMBER 972200 972200-SC 972220 972220-SC

MOTOR PART NUMBER 980102 980109

BILL OF MATERIALS

ITEM #
(ZINC PLATED HW) 
972200 & 972220 

(PART #)

(STAINLESS HW)
972200-SC & 972220-SC 

(PART #)
QTY DESCRIPTION

1 010253 010257 4 3/8" SS LOCKWASHER
2 010662 7702938 4 BOLT, HEX HEAD, 3/8" X 3/4" 
3 410431 410431 1 KEY, 1/4" X 1/4" X 1-1/4" 
4 972245 972245-SC 1 BLADE ASSEMBLY, 42" ZPRO FAN
5 972298 972298 1 BASKET GUARD, LP HEMISPH FAN
6 980024 980024 1 12.25"X1"BORE BROWNING PULLEY
7 980114 980030 1 BELT, AX48, 49.3 DATUM BLK COG
8 SEE MOTOR TABLE 1 MTR,1.5HP,115/208-230V,60HZ,1P
9 980066 980106 1 AUTO TENSIONER, 3.0"DIA PULLEY
10 980108 980108 1 2.5"OD PULLEY, W/ 5/8"BORE
11   010426 MH8033 8 WASHER, FLAT 5/16" SAE
12   010643 MH90172 23 5/16-18 X 3/4" HEX BOLT
13   012789 MH90044 23 5/16-18 NYLOCK NUT
14   420451   420451 2 BEARING, 1.00" FLANGE
15   690295   690295 1 EXTERNAL RETAINING RING,
16   690409 690410 2 SCREW, 3/8-16 X 2-1/2 HHCS
17   936054 690214 9 NUT, 3/8-16, NYLOK
18   972287-ZM   972287-ZM 1 MOUNT, MOTOR, LP
19     - Sheet
20   972288-ZM   972288-ZM 2 MOUNT, BEARING, LP
21     - Sheet
22   972289-ZM   972289-ZM 2 CHANNEL, MAIN SUPPORT, LP
23     - Sheet
24   972290 972279 2 SPACER, 1/2" CONDUIT, 1.687 LG
25   972293-ZM   972293-ZM 1 CHANNEL, ANGLE BRACE, LP
26     - Sheet
27   972295-ZM   972295-ZM 1 BRACE, CROSS, LP
28     - Sheet
29   972296-ZM   972296-ZM 2 CHANNEL, CEILING MOUNT, LP
30     - Sheet
31   972299-ZM   972299-ZM 1 BRKT, ANGLE BRACE, LP
32     - Sheet
33   936026   MH8124 8 BLT,3/8-16X1 1/4, FLG HD

19

18

2

1

5

17

3

13

24

6

11

19

14

9

22

23

2 53

15

5

16

12

8

20

10

3

25
26 21

7

4

5

Z-PRO    HEMISPHERE® FAN 
972200, 972200-SC, 972220, 972220-SC

Repair Parts List

TM



2 ©2023 Valco Industries, Inc.990195-RP REV [-]

ITEM #
(ZINC PLATED HW) 
972200 & 972220 

(PART #)

(STAINLESS HW) 
972200-SC & 972220-SC 

(PART #)
QTY DESCRIPTION

1 010253 010257 4 3/8” SPLIT LOCK WASHER

2 010426 MH8033 8 5/16” FLAT WASHER

3 010643 MH90172 23 5/16-18 X 3/4” HEX BOLT

4 010662 7702938 4 3/8” X 3/4” HEX HEAD BOLT

5 012789 MH90044 23 5/16-18 NYLOCK NUT

6 410431 410431 1 1/4” X 1/4” X 1-1/4” KEY

7 690295 690295 1 EXTERNAL RETAINING RING

8 690409 690410 2 3/8-16 X 2-1/2 HEX HEAD SCREW

9 936026 MH8124 8 3/8-16 X 1-1/4” FLANGE HEAD BOLT

10 936054 MH90018 9 3/8-16 NYLOK NUT

11 972245 972245-SC 1 BLADE ASSEMBLY

12 972290 972279 2 SPACER, 1/2” CONDUIT, 1.687 LONG

13 972298 972298 1 BASKET GUARD

14 972287-ZM 972287-ZM 1 MOTOR MOUNT

15 972288-ZM 972288-ZM 2 BEARING MOUNT

16 972289-ZM 972289-ZM 2 MAIN SUPPORT CHANNEL

17 812282-ZM 812282-ZM 1 ANGLE BRACE CHANNEL

18 972295-ZM 972295-ZM 1 CROSS BRACE / HANDLE

19 972301-ZM 972301-ZM 2 CEILING MOUNT CHANNEL

20 972299-ZM 972299-ZM 1 ANGLE BRACE BRACKET

21 980024 980024 1 12.25” X 1” BORE BROWNING PULLEY

22 980066 980066 1 AUTO TENSIONER

23 980108 980108 1 2.5” OD PULLEY W/ 5/8” BORE

24 980112 980112 2 1” FLANGE BEARING

25 980030 980030 1 AX48 COG BELT

26 SEE TABLE SEE TABLE 1 MOTOR

Z-Pro Hemisphere Fans: Parts List

MOTOR TABLE

Z-PRO PART NUMBER 972200 972200-SC 972220 972220-SC

MOTOR PART NUMBER 980102 980109


